Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

EXHIBIT #6

Test Report

FCC: Pursuant 2.1033 (c), 90, 80, 74, 22
IC: RSS-Gen, RSS-119, and RSS-182
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Submitted Measured Data

MEASUREMENT EXHIBIT PAGE NUMBER

1. RF Output Power (conducted) 6A 3

2. Audio Frequency Response 6B 4

3. Low Pass Filter Response 6C 12
4, Modulation Limiting 6D 13
5. Occupied Bandwidth 6E 21
6. Transmit Radiated Spurious Emissions 6F 104
7. Effective Radiated Power (ERP) 6G 202
8. Transmitter Conducted Spurious Emissions  6H 222
9. Frequency Stability 6l 279
10. Transient Frequency Behavior 6J 283
11. Adjacent Channel Coupled Power Ratio 6K 297

Note: Data was tested to show compliance to RSS-102, RSS-119, RSS-182, and RSS-210.
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Applicant: Motorola Solutions Inc.

Exhibit 6A

FCC ID: AZ489FT7061
IC: 109U-89FT7061

RF Output Power (conducted)

The RF output power was measured with the indicated voltage and current applied into the final

RF amplifying device.

APX8000 V/U/7-800 MHz

(Nominal DC Voltage 7.5V, Primary Supply Voltage 7.5V, Temp 25°C)

TIA-603, TX Output Power and TX DC Current

Low Power Readings

Max Power Readings

Frequency MHz Output Power (W) Current (A) Output Power (W) Current (A)
136.025 1.0 1.123 6.6 2.283
138.0125 1.0 1.110 6.6 2.267
158.55 1.0 1.063 6.6 2.129

161.7 1.0 1.061 6.6 2.139
173.3875 1.0 1.074 6.6 2.184
380.0125 1.0 1.058 5.7 2.134

406.2 1.0 1.037 5.7 2.090
450.025 1.0 1.042 5.7 2.145
459.125 1.0 1.034 5.7 2.155
467.775 1.0 1.029 5.7 2.166
469.9875 1.0 1.032 5.7 2.176
511.9875 1.0 1.006 5.7 2.422
519.9875 1.0 1.202 5.7 2.422
764.0125 1.0 1.225 2.99 1.910
768.0125 1.0 1.223 2.99 1.894
769.0125 1.0 1.217 2.0 1.896
775.9875 1.0 1.204 2.99 1.865
798.0125 1.0 1.142 2.99 1.758
804.9125 1.0 1.128 2.99 1.721
805.9875 1.0 1.115 2.99 1.721
806.0125 1.0 1.152 3.6 1.923
823.9875 1.0 1.110 3.6 1.868
868.8875 1.0 0.974 3.6 1.763
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6B

Audio Freguency Response

Equipment under test: H91TGD9PW7AN S/N: KTOO0006A01MKA4KA12K7

Measurement Criteria Compliance Testing
Audio Frequency Response

Measurement Lab ATE P25 Compliance Lab
8000 West Sunrise Blvd
Fort Lauderdale FL, 33322

Results Summary: EUT meets the test requirements

Test Configurations: Audio Frequency Response @ 12.5 kHz channel spacing
Frequency: 158.55 MHz, 467.775 MHz, 769.0875 MHz, and 823.9875
MHz. Audio Frequency Response @ 25 kHz channel spacing

Frequency: 158.55 MHz, 511.9875 MHz, 769.0875 MHz, and
823.9875 MHz.

Freq: 158.55 MHz, Ch Sp: 12.5 kHz

Exhibit 6B- 1
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freqg: 158.55 MHz, Ch Sp: 25 kHz

Not Applicable for FCC review

Exhibit 6B- 2

Exhibit 6 Page | 5



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 467.775 MHz, Ch Sp: 12.5 kHz

Exhibit 6B- 3
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 511.9875 MHz, Ch Sp: 25 kHz

Exhibit 6B- 4
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 769.0875 MHz, Ch Sp: 12.5 kHz

Exhibit 6B- 5
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 769.0875 MHz, Ch Sp: 25 kHz

Exhibit 6B- 6
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 823.9875 MHz, Ch Sp: 12.5 kHz

Exhibit 6B- 7
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Freq: 823.9875 MHz, Ch Sp: 25 kHz

Exhibit 6B- 8
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Applicant: Motorola Solutions Inc.

Exhibit 6C

Low Pass Filter Response

FCC ID: AZ489FT7061
IC: 109U-89FT7061

Audio Low Pass Filter Magnitude Response
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

Percentagesgf
Maximum =
Deviation (¥d o0 =

IC: 109U-89FT7061

Exhibit 6D

Modulation Limiting

Percentage Modulation Versus Modulation
Frequency and Input Level
Frequenc »8.55 MHz,12:5-kHz- Channel
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Exhibit 6D- 1

The Percentage of Maximum Deviation on the “Z” axis is referenced to 2.5 kHz for 12.5 kHz

bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

IC: 109U-89FT7061
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o300
O500
m700
m900
m1100
01300
m1500
m1700
=1900
02100
02300

@400

0600

o800

01000
@1200
01400
m1600
m1800
02000
02200
02400

Percentage Modulation Versus Modulation

Frequency and Input Level

60.00

30.00
20.00

10.00 £ 2800
£ 2300
0.00 1800 modulation

7 1300
800 Frequency

(Hz)

Input Level (mV)

Exhibit 6D- 2

The Percentage of Maximum Deviation on the “Z” axis is referenced to 2.5 kHz for 12.5 kHz

bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
Frequency and Input Level

hannel

60.00

Percentagﬁﬁa

Maxim

Dewvi atioqb”l/qh

30.00

B300 m400 )
o500 oeoo [000
m700 0800

10.00
m900 01000 i
m1100 m1200 _
o1300 mi400| %20 : / 17690Modulation
®1500 ®m1600 . _ Frequency
m1700 M1800 R92wo. (H2)
B1900 02000 0 & @
02100 02200 Input Level (mV)
02300 02400

= 2800

Exhibit 6D- 3
The Percentage of Maximum Deviation on the “Z” axis is referenced to 2.5 kHz for 12.5 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
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Exhibit 6D- 4
The Percentage of Maximum Deviation on the “Z” axis is referenced to 2.5 kHz for 12.5 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
Frequency and Input Level

Frequenc - hannel
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Exhibit 6D- 5
The Percentage of Maximum Deviation on the “Z” axis is referenced to 5.0 kHz for 25 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
Frequency and Input Level
Frequency s4811.9875M 5 kH
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Exhibit 6D- 6
The Percentage of Maximum Deviation on the “Z” axis is referenced to 5.0 kHz for 25 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
Frequency and Input Level
Frequency =4769:0875M 5 kH
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Exhibit 6D- 7
The Percentage of Maximum Deviation on the “Z” axis is referenced to 5.0 kHz for 25 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Percentage Modulation Versus Modulation
Frequency and Input Level
Frequency 54823:9875-M 5 kH
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Exhibit 6D- 8
The Percentage of Maximum Deviation on the “Z” axis is referenced to 5.0 kHz for 25 kHz
bandwidth
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E

Occupied Bandwidth

BANDWIDTH CALCULATIONS:

Carson’s Rule for FM modulation is utilized to compute the bandwidth shown in the FCC emission
designator. Carson’s Rule is: BW= 2*(M+D) where: BW = Bandwidth

M= Maximum modulating frequency

D = Deviation

Shown below are the calculations required for FCC ID: AZ489FT7061.

Standard Audio Modulation (12.5 kHz Channelization, Analog Voice):
Emission Designator  11KOF3E

In this case, the maximum modulating frequency is 3.0 kHz with a 2.5 kHz deviation.

BW = 2(M+D) = 2%(3.0 kHz + 2.5 kHz) = 11 kHz ==» 11K0
F3E portion of the designator indicates voice.

Therefore, the entire designator for 12.5 kHz channelization analog voice is 11KOF3E.

*Note: Transmit frequency range 809-824 MHz and 854-869 MHz require mask 90.691. Mask
90.691 is same as mask G.
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HR 9= me= FT@pnr=

207
so-
ao-

so-

&0—

IC: 109U-89FT7061

Exhibit 6E-1 Frequency = 138.0125 MHz

Date: Mon, Apr 6, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KoF3E

FCC Limit
Center | Emission Mask D

138.012500MHz

Not Applicable for FCC review

T R RN R RN R R LR NN R T R AR AN ol R Al Lt
40 -2 a 20 40 =1 =1 100

*Res BW 100 Hz "VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.964 kHz

Bandwidth

-3dB:  1.44 kHz -20dB: 9.93 kHz -40dB:  15.84 kHz -G0dB: 21.31 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 2 Frequency = 158.55 MHz

Date: Maon, Apr 6, 20175

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

oz
5 FCC Limit
1o§ Center | Emission Mask D
2 158.550000MHz |
20~ |
a0 L
w
s0- |
&0 | |
70 . i
a0 ,PI |
s0= . [ ! | 7
100:,‘”&}&%“,"','., R LU A e b
100 B0 -80 -40 -20 o 100
*Res BW 100 Hz *VWBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.986 kHz

Bandwidth
-3 dB: 1.28 kHz -20 dB: 9.95 kHz -40 dB: 15.87 kHz -60dB:  21.28 kHz

Exhibit 6 Page | 23



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Me= F@paw

IC: 109U-89FT7061

Exhibit 6E-3 Frequency =173.3875 MHz

Date: Tue, Mar 31, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

FCC Limit
10? Center | Emission Mask D

3 173.387500MHz
20— HH ‘

a0

a0 |

se:

&0

70

e

|
(RN
-100 -80

i
-20

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.971 kHz

Bandwicdth
-3dB: 1.27 kHz -20 dB: 9.96 kHz -40dB: 15.85 kHz -G0dB:  21.24 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 4 Frequency = 406.2 MHz

Date: Tue, Apr 7, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

FCC Limit
" 10? Center ‘ | Emission Mask D
i 406.200000MHz |
a 207 |
k E L
1 i
o I
8 a0”
1 Z
i s0-
4 5
n V

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

o
L]

Occupied Bandwidth: 10.020 kHz

Bandwidth
-3dB:  1.55 kHz -20 dB: 9.88 kHz -40dB:  15.90 kHz -G0dB:  21.16 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Me= F@paw

IC: 109U-89FT7061

Exhibit 6E-5 Frequency = 450.025 MHz

Date: Tue, Mar 10, 2015
Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

FCC Limit

10? Center | Emission Mask D

£ 450.025000MHz
20

a0

40% ||5

i
- | MI

RN 1 ’YWWMMMM

IR
-100

P
-20 (]

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.959 kHz

Bandwicdth
-3dB: 1.38 kHz -20dB: 10.03 kHz -40dB:  15.89 kHz -G0dB:  21.26 kHz

Exhibit 6 Page | 26



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 6 Frequency = 469.9875 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

o
- FCC Limit

107 Center Emission Mask D
z 469,987 500MHz

207

ao;

S0z
so- M |

Ll

s

z .|

100—%.,...'.... ,',l.,. AU R A “I’u[
100 -80 -5 -40 20 o 20 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.980 kHz

Bandwidth
-3 dB: 1.45 kHz -20 dB: 9.98 kHz -40 dB: 15.85 kHz -60dB:  21.33 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 7 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

FCC Limit

10? Center | Emission Mask D

3 806.012500MHz |
20— |

a0-

z |
a0- ‘.

i

MO o= Me= F@paw

&0

\|

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 10.002 kHz

Bandwicdth
-3dB: 0.02 kHz -20dB: 9.76 kHz -40dB: 16.81 kHz -G0dB:  22.69 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 8 Frequency =806.0125 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

o
: FCC Limit
10? Center Emission Mask H

. :  806.012500MHz

a 20:

k 2

1 o

a I

g 0

1 &

o o

d £

il 30{
o Not Applicable for IC review
- ]
at— i " 1 ! | i
: L ' !
-100 -B0 -60 -40 -20 a 20 40 &0 ad 100
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 9.975 kHz

Bandwidth
-3dB: 2.02 kHz -20 dB: 9.84 kHz -40dB:  16.00 kHz -G0dB:  20.91 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E-9 Frequency = 823.9875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

oz
: FCC Limit
10— Center Emission Mask D
I 823.987500MHz
207
a0-
407
502
B0~
70~
=0~
- il !
100 &0 &0 -40 -20 o 20 40 &0 80 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz
Occupied Bandwidth: 9.954 kHz
Bandwidth
-3 dB: 1.69 kHz -20 dB: 9.95 kHz -40dB: 15.93 kHz -0 dB:  21.27 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Me= F@paw

IC: 109U-89FT7061

Exhibit 6E- 10 Frequency =853.9875 MHz

Date: Maon, Apr 6, 20175
Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

(] L FCC Limit
Emission Mask H

Center
B53.987500MHz

20"

a0

a0

se:

&o—

Not Applicable for IC review

: -'ll
—— me“m“i

100 Lo b SR T e e R e e
100 80 -G -40 20 a

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 9.973 kHz

Bandwicdth
-3dB:  2.05 kHz -20 dB: 9.68 kHz -40dB:  16.01 kHz -G0dB:  20.86 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HaL o= Me= Fpa=

IC: 109U-89FT7061

Exhibit 6E- 11 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (12.5 kHz) 11KOF3E

2 FCC Limit
10? Center Emission Mask D
= 868.887500MHz
20
a0-
40{ I|
so- |
: A
: |
70— f
- |
a0 A
E o - |
bt ) | i
100—““&"‘: I H : ,!l'.,.'.l, S .u'“
100 &0 -40 20 o 20 40 &0 80 100
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz

Occupied Bandwidth: 9.931 kHz

Bandwidth
-3dB: 1.66 kHz -20 dB: 9.94 kHz -40dB: 15.89 kHz -G0dB:  21.24 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Standard Audio Modulation (25 kHz Channelization, Analog Voice):

Emission Designator 16KOF3E

In this case, the maximum modulating frequency is 3.0 kHz with a 5.0 kHz deviation.
BW = 2(M+D) = 2*(3.0 kHz + 5.0 kHz) = 16 kHz =2 16KO0

F3E portion of the designator indicates voice.

Therefore, the entire designator for 25 kHz channelization analog voice is 16KOF3E.

Exhibit 6E- 12 Frequency = 138.0125 MHz

Date: Mon, Mar 2, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

FCC Limit

Center Emission Mask B

138.012500MHz

207

z M L
30- e
| 11 1k
: e il [

ao-

5o

HR 9= me= FT@pnr=

&o—

Ll U

*Res BW 300 Hz "VBW 3 kHz Span 200 kHz

7o

Occupied Bandwidth: 15.066 kHz

Bandwidth
-3 dB: 5.61 kHz -20dB: 17.29 kHz -40dB: 23.98 kHz -G0dB:  30.91 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 13 Frequency = 158.55 MHz

Date: Maon, Mar 9, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

oz
: : FCC Limit
10— Center i ! Emission Mask B
:  158.550000MHz H “
20— [
a0— | n | |
: ! | | |
. ‘ | |
o [
o Ml h‘ i
z | |.Il . .
. t .4 ' ||| Not Applicable for FCC review
z |‘
a0 *
80~ ' l H" m‘mﬁ%ﬂqﬁmm
: i
L e e g e e B, Ee ;
-100 -B0 -60 -40 -20 I'J ICIC
*Res BW 300 Hz *VWBW 3 kHz Span 200 kHz
Occupied Bandwidth: 15.065 kHz
Bandwidth
-3 dB: B5.65 kHz -20dB:  17.38 kHz -40dB: 23.38 kHz -60dB:  30.71 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HER 2= W= FEaw

IC: 109U-89FT7061

Exhibit 6E- 14 Frequency =161.7 MHz

Date: Wed, Apr 1, 2015

Occupiad Bandwidth Analog Voice (25 kHz) 16KOF3E

o
& | FCC Limit
Center |-‘ | Emission Mask B

g 161.700000 MHz | |
20— I

30— ‘

R

e |
- ||

s0- !u\n
- | T
Sl 0

B e T s A o s e B e R S s A R et
=100 -g0 -5 -4 =20 [x] 20 40 [=Ix] a0 100
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.066 kHz

Bandwidth
-3dB:  6.47 kHz -20dB: 17.42 kHz -40 dB:  24.07 kHz -G0dB:  30.84 kHz

The data above is presented for rule part 47CFR 74.462(c).
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 15 Frequency =173.3875 MHz

Date: Mon, Mar 2, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

| FCC Limit
7 Genter 1 Emission Mask B
173,387 500 MHz ‘I ‘ ‘

207

so-

. I |
40{ ‘ ‘
wo I

HR 9= me= FT@pnr=

&o—

|| Not Applicable for FCC review

70—

‘ICIE:!—I
‘IOD 20

wwwww **“ ““Wwwmm

*Res BW 300 Hz "VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.061 kHz

Bandwidth
-3dB: 6.61 kHz -20dB: 17.38 kHz -40 dB:  23.98 kHz -G0dB: 30,91 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 16 Frequency = 406.2 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Analog Voice (25 KHz) 16KOF3E

i A FCC Limit
10? Center i Emission Mask B
Z = 406, 200000 MHz |
a 207 I
k- ‘
1 o
a I
g 40"
1 i
o s0-
d £
il 30{ ||
: | Il Not Applicable for FCC review
o
B0
90{* m
108 s R T e e R R e s e R R e e e R e e
100 -0 100
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz
Occupied Bandwidth: 15.059 kHz
Bandwidth
-3dB:  6.57 kHz -20dB: 17.42 kHz -40dB: 24.10 kHz -G0dB:  30.52 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

S 0= Faog

== ="

IC: 109U-89FT7061

Exhibit 6E- 17 Frequency = 450.03125 MHz

Dater Wed, Jun 3, 2015

Oecupied Bandwidth Analog Voice (25 kHz) 16KO0OF3E

FCC Limit
| Emission Wask B

1 450.031250MHz

10 Center I
0= |

30

40—

50—

80-

80—

N

100- g e
100 -80 -60
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

0c
Occupied Bandwidth: 15.064 kHz

Bandwidth
-3dB:  6.52 kHz 20 dB: 17.29 kHz 40 dB: 24.02 kHz 60 dB:  30.65 kHz

The data above is presented for rule part 47CFR 74.462(c).
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 18 Frequency = 469.9875 MHz

Date: Tue, Mar 10, 2015

Occupiad Bandwidth Analog Voice (25 kHz) 16KOF3E

FCC Limit
172 Center | i‘ Emission Mask B
p ©  469.987500MHz ‘l ‘
a 20: |
k ¥ —_— |
o il || |
1 z
o o0 [
d - ’ || r
B 80~ | I . ]
: Ml Not Applicable for FCC review

= L
z i

- i

20— I
: ]

TO0™
-100 -80 -80 -40 -20 Q 20 40 &0 80 100
*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.0538 kHz
Bandwiclth
-3dB:  6.60 kHz -20dB: 17.32 kHz -40 dB:  24.0Z kHz -60 dB: 30.58 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 19 Frequency =806.0125 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

o
- FCC Limit
|
E |
‘OE Center N Emission Mask B
£ 806.012500MHz
20 [ I |
202 | h Il r
g | |
40— ‘ ‘

— I
- UL

70

s

909 | lmﬂl

A0 v b T s s e L s e B S T e e e R
100 -80 50 -40 20 o 20 40 50 80 100
*Res BW 300 Hz *VWBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.084 kHz

Bandwidth
-3dB:  6.73 kHz -20dB: 16.15 kHz -40 dB:  24.05 kHz -60dB:  32.23 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HR 9= me= FT@pnr=

IC: 109U-89FT7061

Exhibit 6E- 20 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

FCC Limit
Emission Mask G

Center

i 806.012500MHz
=0

so-

ao-

s0-
&o—

i
z ‘l l{ilh. ‘ l
" ik l'nb'

80—

s0-
= |

00—, £ B e T R e R R R S R R R 1)
=100 -80 =50 =40 -20 (1] 20 40 [=]u] =1u] 100

*Res BW 300 Hz "VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.070 kHz

Bandwidth
-3dB: 5.38 kHz -20dB: 17.36 kHz -40 dB:  23.99 kHz -G0dB:  30.63 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

ML S= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 21 Frequency =823.9875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

= [ E ]
g FCE Limit

Emission Mask B

Center i-
823.987500MHz

20~
3o

a0

502
i

70

- W iy

100—) v i e R R R R e e R

ST RRRERT] g
-100 -80 -60 -40 -20 (] 20 40 60 a0 100

*Res BW 300 Hz *VWBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.075 kHz

Bandwidth
-3dB:  6.21 kHz -20dB: 17.32 kHz -40 dB:  24.19 kHz -G0dB:  30.76 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 22 Frequency = 823.9875 MHz

Date: Wed, Mar 18, 2015
Occupiad Bandwidth Analog Voice (25 kHz) 16KOF3E

FCC Limit

mi Center ||] Emission Mask G
: 823.987500MHz |

20— |

30— ‘

o .|

. [ L”

HER 2= W= FEaw

f

a0—

——

70

soé }F

VDG v i o v o e L A B i W L AR T R
100 -80 50 -40 -20 Q 20 40 &0 80 100
*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.067 kHz

Bandwidth
-3dB:  6.55 kHz -20dB: 17.43 kHz -40 dB:  24.10 kHz -G0dB:  30.70 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 23 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

o
- | FCC Limit

p 1o§ Center | Emission Mask B

g 868,887 500 MHz | ’

a I |

ko] — | |

1 o |

o I I

8 405 |

. 3

il 1

d

B

sl | \

70

WWMWW Ih % AM MWMWW

1007, : e RaN oy A R TR
00 Cdo 20 o 20

*Res BW 300 Hz *VWBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.039 kHz

Bandwidth
-3dB:  65.47 kHz -200dB: 17.34 kHz -40 dB:  24.01 kHz -60dB:  30.62 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Me= F@paw

IC: 109U-89FT7061

Exhibit 6E- 24 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

FCC Limit
Center | |‘ ‘ Emission Mask G

g 868,887 500 MHz ‘|
20-

a0

a0

se:

&o—

70—

il ._ED......._.36........_4.0......._.26. ”0 Hzéunl””Ia.o””””lacI\”l” fi ....IBC
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 15.047 kHz

Bandwicdth
-3dB: 6.62 kHz -20dB: 17.35 kHz -40dB:  24.03 kHz -G0dB:  30.65 kHz

Exhibit 6 Page | 45



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Digital (12.5 kHz Channelization, Digital Voice):
Emission Designator ~ 8K10F1E

The 99% energy rule (title 47CFR 2.989) was used for digital mode and is more accurate than
Carson’s rule. It basically states that 99% of the modulation energy falls within X kHz, in this

case, 8.10 kHz. Measurements were performed in accordance with TIA/EIA TSB102.CAAB
Section 2.2.5.2.

F1E portion of the designator indicates digital voice.

Therefore, the entire designator for 12.5 kHz channelization digital voice is 8K10F1E.

Exhibit 6E- 25 Frequency =138.0125 MHz

Date: Tue, Mar 31, 2015

Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit

‘C“; Center 1, Emission Mask D
3 138.012500MHz

20—

o i

so- [ ]

ik

80—

mfwmmw mhMW\‘v i MWWWJ o

-100
*Res BW 100 Hz "VBW 1 kHz Span 200 kHz

HR 9= me= FT@pnr=

Not Applicable for FCC review

Occupied Bandwidth: 7.82171 kHz

Bandwidth
-3 dB: 3.01 kHz -20 dB:  9.04 kHz -40dB: 14.57 kHz -G0dB:  19.35 kHz

Exhibit 6 Page | 46



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HR 9= me= FT@pnr=

IC: 109U-89FT7061

Exhibit 6E- 26 Frequency = 158.55 MHz

Date: Thu, Mar 12, 2015
Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

> 158.550000MHz
=0
3o-
a0-

so-

&0—

7o

80—

WHWWWWPWH'W J ]’WWWMWMMM

-100
*Res BW 100 Hz "VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.926 kHz

Bandwidth
-3dB: 3.61 kHz -20dB: 9.28 kHz -40dB:  13.96 kHz -G0dB:  18.14 kHz
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Applicant:

HER 2= W= FEaw

Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 27 Frequency =173.3875 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

: FCC Limit

10? Center Emission Mask D
kS 173.387500MHz

20

a0

a0

so- |1 1

s w |I | (I \|
z | |

70— f ,|
z 1, .
a0— ’ | |
z [
Z . Lt |
il RO Wb
-100 -80 - -20 Q 20 40 &0 80 100
*Res BW 100 Hz *VWBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.983 kHz
Bandwidth
-3dB: 2,99 kHz -20dB: 9.29 kHz -40dB:  14.65 kHz -60dB: 18.80 kHz
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Applicant: Motorola Solutions Inc.

FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 28 Frequency = 406.2 MHz

Date: Tue, Apr 7, 2015

Occupied Bandwidth Digital Voice (12.5 kHz) aK10F1E

Center
406, 200000 MHz

20-
se;
a0

s0-

MR 9= W@e= Fpaw

FCC Limit
Emission Mask D

i
70~

=0

100
*Res BW 100 Hz

Occupied Bandwidth: 7.878 kHz

Bandwidth

-3dB:  3.76 kHz -20 dB:

"
-20

w ,|1: \
i
it Mg

i mtlﬁﬂﬂ

100
"WVBW 1 kHz Span 200 kHz
9.35 kHz -40dB:  13.33 kHz -G0dB:  18.40 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 29 Frequency = 450.025 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Digital Voice (12.5 kHz) aK10F1E

£ FCC Limit
10? Center Emission Mask D
: I 450.025000MHz
a 20
k : I
. |
g ot III I
1 Z II |
o s0- f
d - {
E BOj
# [}
To— ﬂ
g | f l‘r |
B0~
S | |
- M{?‘er I ’W' '.* |
80 | f
| ! | |
o o
10&,‘”%%,' L) B B e e R e R e B, e " ,mm LH
100 80 -80 -0 -20 o 20 a0 &0 a0 100
*Res BW 100 Hz *VWBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.732 kHz

Bandwidth
-3dB: 0.02 kHz -20 dB:  9.38 kHz -40dB:  16.27 kHz -G0dB: 22.19 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 30 Frequency = 469.9875 MHz

Date: Tue, Mar 10, 2015
Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit
Center Emission Mask D

469,987 500MHz
2

so-

ao-

so-

HRL 9= me= Fpar=

b
i
i

|
L]

100
*Res BW 100 Hz "VBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.815 kHz
Bandwidth
-3dB:  0.63 kHz -20 dB: 7.94 kHz -40dB: 13.31 kHz -60dB: 17.59 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HR 9= me= FT@pnr=

IC: 109U-89FT7061

Exhibit 6E- 31 Frequency =806.0125 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

> 806.012500MHz
=0
3o-
a0-

so-

&o—

7o

80—

: i
MWMWMWMWM

=100

i
*Res BW 100 Hz "VBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.757 kHz

Bandwidth
-3dB: 3.07 kHz -20dB: 9.25 kHz -40dB:  13.69 kHz -G0dB: 18.30 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 32 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit
Center Emission Mask H

i 806.012500MHz
=0

so-

ao-

so-

HR 9= me= FT@pnr=

&o—

Not Applicable for IC review

MWWWWMW

7o

i
WWMWM& M

80—

100-
100 0 20 o 20 "100
*Res BW 300 Hz "VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.834 kHz

Bandwidth
-3dB:  2.39 kHz -20 dB:  9.28 kHz -40dB: 14.58 kHz -G0dB:  19.04 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HaL o= Me= Fpa=

IC: 109U-89FT7061

Exhibit 6E- 33 Frequency = 823.9875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

- FCC Limit

10? Center Emission Mask D
£ 823,987 500MHz

oo

3o

a0z

VI" ’1-1 b
30— T _w HAH o

i

Pl
60 a0 100

100
‘Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.777 kHz

Bandwidth

-3dB:  3.04 kHz -20 dB:  9.08 kHz -40dB: 14.11 kHz -60dB: 18.82 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 34 Frequency = 853.9875 MHz
Date; Wed, Mar 18, 2015

Occupied Bandwidth Digital Voice {(12.5 kHz) 8K10F1E

FCC Limit

97 center Emission Mask H

i 853.287500MHz
30

40—

50—

== =N [=T N . T bl ]

&0

0=

Not Applicable for IC review

*!
goéwwwwmwwww W‘*"*‘W\WWMW

100, T ——
00 g Vi’ 2o 0 20 a0’

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 8.113 kHz

Bandwidth
-3dB:  3.47 kHz -20dB: 9.74 kHz -40dB:  14.75 KHz -60 dB:  19.10 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HaL o= Me= Fpa=

IC: 109U-89FT7061

Exhibit 6E- 35 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital Voice (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

:  868.887500MHz
20
3o
a0

so:

&0

70

a0—

: Ty
e R

100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.836 kHz

Bandwidth
-3dB: 2.46 kHz -20 dB: 9.34 kHz -40dB:  13.59 kHz -G0dB:  18.45 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Digital (12.5 kHz Channelization, Digital Voice with encryption):
Emission Designator  8K10F1E

The 99% energy rule (title 47CFR 2.989) was used for digital mode and is more accurate than

Carson’s rule. It basically states that 99% of the modulation energy falls within X kHz, in this

case, 8.10 kHz. Measurements were performed in accordance with TIA/EIA TSB102.CAAB
Section 2.2.5.2.

F1E portion of the designator indicates digital voice.

Therefore, the entire designator for 12.5 kHz channelization digital voice is 8K10F1E.

Exhibit 6E- 36 Frequency = 138.0125 MHz

Date: Mon, Apr 6, 2015

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit
1c—; Center [ Emission Mask D
E . 138.012500MHz f |
E o I \
a ) I|| ]
e T
o s | :III
;T ARl
S w | 1] \'
i \ '_ Not Applicable for FCC review
eoé W it W ’Jli_l, w’#ﬁ!wa{}r l'lilplllz_fl'-: PFWWH! o | L Py C.
AT Pt
;Res BW -1 00 Hz - - ‘-VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.894 kHz
Bandwidth
-3dB:  2.2171 kHz -20 dB:  B.55 kHz -40dB: 13.00 kHz -60dB:  18.01 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR o= Me= F@pa=

IC: 109U-89FT7061

Exhibit 6E- 37 Frequency = 158.55 MHz

Date: Maon, Apr 6, 20175

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

o
- FCC Limit
10? Center Emission Mask D
£ 158.550000 MHz
20
a0
a0
so- i
50 | |
Z W' | |
T { |l
80—
f 'wd [
~ O "
B ] f { L
10m,umwnmwww,.,..ﬂm Al M‘.
-1 00 -80 50 -40 -20 o 20 40 &0 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.951 kHz
Bandwidth
-3dB: 0.02 kHz -20 dB: B.90 kHz -40dB:  15.98 kHz -G0dB:  22.02 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR S= W= Fpaw

IC: 109U-89FT7061

Exhibit 6E- 38 Frequency =173.3875 MHz

Date: Tue, Mar 31, 2015
Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

173.387 500 MHz
20

se;
a0

so-

i

70- '

a0—

G —

-100

1,,,,} —
A,

IR
a0 100

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.912 kHz

Bandwicdth
-3dB: 0.02 kHz -20 dB: B.34 kHz -40dB: 15.02 kHz -G0dB:  20.60 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR o= Me= F@pa=

IC: 109U-89FT7061

Exhibit 6E- 39 Frequency = 406.2 MHz

Date: Tue, Apr 7, 2015

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit

10? Center Emission Mask D

£ 406.200000 MHz
20
=
=

so:

&0

70

a0—

o0
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

100

Occupied Bandwidth: 7.913 kHz

Bandwidth
-3dB: 1.51 kHz -20dB: B.26 kHz -40dB:  13.40 kHz -G0dB: 17.71 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR o= Me= F@pa=

IC: 109U-89FT7061

Exhibit 6E- 40 Frequency = 450.025 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

o
- FCC Limit

10? Center Emission Mask D
£ 450.025000MHz

20

a0

a0

so- 1

so” \|

80— ‘ l
: 87
: i /A }

= b g
kbl e -

100—.'1!-&.”‘. b LS AT Ui S IS (SR AL sl L L -.H.L.'J,
100 -80 50 -40 -20 o 20 40 &0 80 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.851 kHz

Bandwidth

-3dB: 0.00 kHz -20dB: B8.81 kHz -40 dB:  14.09 kHz -G0dB:  18.41 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR @= W= FEaw

IC: 109U-89FT7061

Exhibit 6E- 41 Frequency = 469.9875 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

: FCC Limit
1o Center Emission Mask D
£ 459,987 500 MHz
20- t
20 | |
»~ 1
& |.‘II
40— Il'r |
|

50_ w Ill |
L
e ,‘ f

|
\
- | |
B0~ | J |
Z | |I|l/k| L‘ L
s0- i | p d Iw
= N (Tl 1 ' | LA Wl
O - Wkl
100—,”“'“’1, ,'IJ,.,..',l 'I,
100 -80 -0 -40 -20 o 20 40 50 8O 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.875 kHz
Bandwidth
-3dB:  2.90 kHz -20 dB:  9.82 kHz -40dB: 15.11 kHz -60dB:  19.08 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR S= W= Fpaw

IC: 109U-89FT7061

Exhibit 6E- 42 Frequency = 806.0125 MHz

Date: Thu, Mar 19, 2015
Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

£ 806.012500MHz
20

se;

a0

so-

. | i
80" | 4f

m:mwmmmmNWWw

: i
.1 IR /
i L IR TR ]
100 50 -40) -20 a

f’uJ. |

100

*Res BW 100 Hz *WVBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.562 kHz

Bandwicdth
-3dB:  2.85 kHz -20 dB: B.49 kHz -40dB: 13.85 kHz -G0dB: 19.02 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 43 Frequency = 806.0125 MHz

Date: Fri, Mar 20, 2015

Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

oz

: FCC Limit
10? Center Emission Mask H
p I 806.012500MHz
L et
k ¥
1 30%
P
1 Z
0 o
d - |
C st*; ‘ “'L 1 Not Applicable for IC review
|
|

- WW*WWW wﬁﬂw‘%wwmm

mo—,
100 o "100
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.812 kHz

Bandwidth
-3dB: 3.09 kHz -20 dB: 9.83 kHz -40dB: 14.79 kHz -60dB: 19.70 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HRL 9= me= Fpao=

IC: 109U-89FT7061

Exhibit 6E- 44 Frequency = 823.9875 MHz

Date: Thu, Mar 19, 2015
Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

823.987500MHz
2

3o
ao-

so-

s0° F

- B

|

ol ! ||
wn il "*W-WM |
MMMMWWWWWMM

*Res BW 100 Hz "WVBW 1 kHz Span 200 kHz

|
100

Occupied Bandwidth: 7.883 kHz

Bandwidth
-3dB:  2.02 kHz -20 dB:  B.54 kHz -40dB:  13.41 kHz -G0dB:  17.98 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 45 Frequency = 853.9875 MHz

Date: Fri, Mar 20, 2015

Cccupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E
z _?U FCC Limit
Center : i Emission Mask H

853.987500MHz J il
=0

——

so-

ac;

so-

HER 2= W= FEosw

a0—

70

a 1L TV
- pappite W Tty

] f
i {
If
R R R R RN N R R R R R R R R R R R R I R R R R RN R R AR RN TR RN
=100 -80 -50

1007
I -40 -z0 o 20 40 80 80 100
*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.948 kHz

Bandwidth
-3dB: 2.23 kHz -20 dB:  9.31 kHz -40dB: 14.83 kHz -60dB: 19.92 kHz

Exhibit 6 Page | 66



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 46 Frequency = 868.8875 MHz

Date: Fri, Mar 20, 2015
Occupied Bandwidth Digital Voice Encyption (12.5 kHz) 8K10F1E

FCC Limit

Center Emission Mask D

B868.887500MHz
20

so:
a0

so-

MR @= W= FEaw

i

i ;M H W‘*‘WW\WW

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.848 kHz

Bandwidth
-3 dB: 2,46 kHz -20 dB: 7.80 kHz -40 dB: 14.77 kHz -60dB:  19.39 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Digital (12.5 kHz Channelization, Digital Data):
Emission Designator  8K10F1D

The 99% energy rule (title 47CFR 2.989) was used for digital mode and is more accurate than
Carson’s rule. It basically states that 99% of the modulation energy falls within X kHz, in this
case, 8.10 kHz Measurements were performed in accordance with TIA/EIA TSB102.CAAB
Section 2.2.5.2.

F1D portion of the designator indicates digital data.

Therefore, the entire designator for 12.5 kHz channelization digital data is 8K10F1D.

Exhibit 6E- 47 Frequency = 138.0125 MHz

Date: Tue, Mar 37, 2015

Occupied Bandwidth Digital Data (12.5 kHz) BK10F1D

i FCC Limit
; 10-; Center )l Emission Mask D
¢ L 138.012500MHz M
Z 30 k' "_;\ Not Applicable for FCC review
T 10'; :'! I:-J Il
: 50—; II/I|: }’\
E Eu—% V{ i \1
m'g il |
j::% ] &],' dl- ww‘*hwl Hﬂ]ﬁ'{%ﬂ%ﬁ‘l m |J Jlik =
Bk LA
;1;;]3 - 18000 " -50 -40 '-;UBW ; klc-:z 20 40 (=11] Spﬁaﬂn 200 ;::Iz

Occupied Bandwidth: 7.795 kHz

Bandwidth
-3dB: 2.74 kHz -20dB;  B8.93 kHz 40 dB: 14.01 kHz 60 dB:. 18.57 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR o= Me= F@pa=

IC: 109U-89FT7061

Exhibit 6E- 48 Frequency = 158.55 MHz

Date: Thu, Mar 12, 2015
Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit

Center Emission Mask D

158.550000 MHz
20

a0
a0-

so:

&0

70

a0—

. e W‘WW IlmlmWW?mﬁWmleu

100 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.862 kHz

Bandwidth
-3dB: 0.01 kHz -20dB: B.24 kHz -40dB:  13.44 kHz -G0dB:  18.34 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 49 Frequency = 173.3875 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

oz
: FCC Limit
10- Center Emission Mask D
P & I
u £ 173.387500MHz l ¢
a 20:
k k5 I
1 SDE |
o = ]
g 40" I’ I
1 ; I| r
o 0o [
f z
E 50" J
B J
To- !
& i
- )
o9 | | i Wﬂ |
=l d l I
sl At
mmww,',. RA AL L l'm
100 -80 50 -40 -20 &0 B0 100
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.869 kHz
Bandwidth
-3dB: 2.06 kHz -20 dB: 7.85 kHz -40dB: 13.91 kHz -G0dB: 18.11 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 50 Frequency = 406.2 MHz

Date: Tue, Apr 7, 2015
Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit
center Emission Mask D

£ 406,200000 MHz
20

3o

a0

se:

&0

= &
70— [ I
£ th 1

au
a L M“ .
T AL

-100 EH
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz

Pl

(Kl
(1] 100

Occupied Bandwidth: 7.747 kHz

Bandwidth
-3dB: 3.69 kHz -20dB: 9.54 kHz -40dB:  14.54 kHz -G0dB: 18,93 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 51 Frequency = 450.025 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

oz
Z FCC Limit
: 10? Center Emission Mask D
o z 450,025000MHz
a 20
k %
1 30
B e
. 5
o s0-
d - [ h
B 305 | | V
: | ib‘ |

™ | )

s0” o

el o

~ oY " ioni
*Res BW 100 Hz *WVBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.832 kHz

Bandwidth
-3dB: 2.29 kHz -20 dB: 8.82 kHz -40 dB: 13.31 kHz -60dB:  18.00 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 52 Frequency = 469.9875 MHz

Date: Wed, Mar 11, 2015

Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

oz
: FCC Limit

1o Center Emission Mask D
£ 459,987 500 MHz

20

30;

a0

MR @= W= FEaw

EE wi n‘j

|
o MR
i o ‘W( H‘WW '
YT WWWW‘MWWMWM
;1.::5 BWY : .;0 Hz - - ‘;DBW 1 k:lz " B ” s;:n 200 :I:z

Occupied Bandwidth: 7.823 kHz

Bandwidth
-3dB: 3.28 kHz -20 dB: 9.81 kHz -40 dB:  14.47 kHz -60dB:  18.83 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 53 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit

Center Emission Mask D

I 806.012500MHz
20-
3o:
a0z

so-

MR @= W= FEaw

i

70

-100 -80 -60

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.810 kHz

Bandwidth
-3dB: 2.92 kHz -20 dB: 8.47 kHz -40 dB:  14.62 kHz -60dB:  18.84 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 54 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit
Center Emission Mask H

£ 806.012500MHz
20

so:

a0

s0-

MR @= W= FEaw

i MR R R . I R e
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.998 kHz

Bandwidth
-3dB: 2.59 kHz -20 dB:  9.80 kHz -40dB: 14.55 kHz -60dB: 19.51 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 55 Frequency = 823.9875 MHz

Date: Tue, Mar 31, 2015
Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit

Center Emission Mask D

B823.987500MHz
20

so:

a0

= f(

it

: %ﬂ}w
= sy

-100

MR @= W= FEaw

=0

N
(|
LWWWMMMM

e
a 100

*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.874 kHz

Bandwidth
-3dB: 2.91 kHz -20 dB: 8.97 kHz -40 dB:  14.23 kHz -60dB:  18.58 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 56 Frequency =853.9875 MHz

Date: Maon, Apr 6, 20175
Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

FCC Limit
Center Emission Mask H

B53.987500MHz
20

a0

a0-

so:

MR o= Me= F@pa=

G- ‘

70

prin g v [RERTRE NIRRT
-100 -8 50 -40 -an a 20 40 &0 a0 100

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.991 kHz

Bandwidth
-3dB:  3.60 kHz -20 dB: 9.92 kHz -40dB: 14.94 kHz -G0dB:  19.87 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 57 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Digital Data (12.5 kHz) sK10F1D

o
- FCC Limit

107 Center Emission Mask D
2 BE6B.887500MHz

207

ao;

. I

a1

- | rI
MWWMMW#M WWMWWMMW

Occupied Bandwidth: 7.850 kHz

Bandwidth
-3dB: 3.14 kHz -20dB: 9.50 kHz -40dB: 14.52 kHz -G0dB:  18.57 kHz
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Applicant: Motorola Solutions Inc.

Digital (12.5 kHz Channelization, Digital TDMA):

Emission Designator

8K10F1W

FCC ID: AZ489FT7061
IC: 109U-89FT7061

The 99% energy rule (title 47CFR 2.989) was used for digital mode and is more accurate than

Carson’s rule.

It basically states that 99% of the modulation energy falls within X kHz, in this

case, 8.10 kHz Measurements were performed in accordance with TIA/EIA TSB102.CAAB
Section 2.2.5.2.

F1W portion of the designator indicates digital TDMA.

Therefore, the entire designator for 12.5 kHz channelization digital TDMA is 8K10F1W.

HER 2= W= FEosw

Exhibit 6E- 58 Frequency = 138.0125 MHz

Date: Tue, Mar 31, 2015

Occupied Bandwidth Digital TOMA (12.5 kHz) aK10F1W

L
'C—: Center
I 138.012500MHz ikl
20- "
30 ff ::\
I | :

40? I|

50§ f f

ERTV L *vﬂm‘w W

=100

*Res BW 100 Hz *VBW 1 kHz
Occupied Bandwidth: 7.799 kHz
Bandwidth

-3dB:  3.03 kHz -20 dB:  B.BB kHz

-40 dB:

FCC Limit
Emission Mask D

\ Not Applicable for FCC review

‘W&lﬁlf. '.:.'.Mi”m b,

Span 200 kHz

13.90 kHz -60dB:  18.53 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 59 Frequency = 158.55 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

o
- FCC Limit

107 Center Emission Mask D
z 158.550000 MHz

207

ao;

40-

MO o= Be= F@paw

/1

o
I .i‘ ll

B0~ | Fi i
P |

~ - « Pl i
;lﬁ[lll'l!( | | 1 I '

100 R A L VR RESTTGE L  HEES,
100 -80 -50 20 o 20 40 50 80 100
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.982 kHz

Bandwidth
-3dB:  2.56 kHz -20dB: 9.20 kHz -40dB:  14.66 kHz -G0dB:  18.73 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

WAL o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 60 Frequency =173.3875 MHz

Date: Thu, Mar 12, 2015

Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

L
2 FCC Limit
10? Center Emission Mask D
2 173.387500MHz
20
a0-
402
. I
F |
Z f
80 | \|
Tom || L
=0~ ! ‘ | f||
£ ) L "
. o N i A WW iy Wl
- . i | : i I LN | I
10&%%%' [P ARSI et 1 B S B MR L L L ,IHH et
100 -80 B0 -40 20 o 20 40 &0 80 100
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz
Occupied Bandwidth: 7.887 kHz
Bandwidth
-3 dB: 3.21 kHz -20 dB: B8.71 kHz -40dB: 13.68 kH=z -60 dB: 18.30 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HER 2= W= FEosw

IC: 109U-89FT7061

Exhibit 6E- 61 Frequency =406.2 MHz

Date: Tue, Apr 7, 2015
Occupied Bandwidth Digital TOMA (12.5 kHz) aK10F1W

FCC Limit

Center Emission Mask D

I 406.200000MHz
=0
3o-
a0

so-

a0—

70

=0

=100 100

*Res BW 100 Hz Span 200 kHz

Occupied Bandwidth: 7.698 kHz

Bandwidth
-3 dB:  3.68 kHz -20 dB: 9.40 kHz -40 dB: 13.42 kHz -60dB:  18.58 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HRL 9= me= Fpao=

IC: 109U-89FT7061

Exhibit 6E- 62 Frequency = 450.025 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

o
- FCC Limit
10? Center J Emission Mask D
£ 450.025000MHz ¥
20— |
: (!
a0- 1 }
a0” III |
: |

s0- f
: |
G0
E 1

- f\ |

|
. adll
1oo—lwwmw11,r|l., .m’@mmmﬁ
;Res BW -1 00 Hz - - ‘-\-"BW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.210 kHz

Bandwidth
-3dB:  2.89 kHz -20 dB:  9.06 kHz -40dB:  14.71 kHz -G0dB:  18.85 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

HER 2= W= FEosw

IC: 109U-89FT7061

Exhibit 6E- 63 Frequency = 469.9875 MHz

Date: Tue, Mar 10, 2015
Occupied Bandwidth Digital TOMA (12.5 kHz) aK10F1W

FCC Limit

Center Emission Mask D

469,987 500MHz
=0

so-
ac;

so-

a0—

70

=0

ey J.MMMWWW M‘WHMMMM

100 100
*Res BW 100 Hz *WBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.930 kHz

Bandwidth
-3dB: 2.59 kHz -20 dB: 9.05 kHz -40dB: 13.71 kHz -60dB:  18.18 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 64 Frequency =806.0125 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

FCC Limit

Center Emission Mask D

I 806.012500MHz
20-
30-
a0

so:

WAL o= Be= F@paw

s

70

100 -80 50 -40 -20 o 20 40 &0 B0 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.698 kHz

Bandwicdth
-3dB:  2.62 kHz -20 dB:  B.84 kHz -40dB: 13.70 kHz -G0dB:  18.05 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 65 Frequency = 806.0125 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W
oz
- FCC Limit
10? Center Emission Mask H
806.012500MHz

20-

3o

a0

so:

WAL o= Be= F@paw

i

Not Applicable for IC review

70

“WWWWWMWW %WWPWWWM

1007, R
00 a0 T o Ery

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 7.951 kHz

Bandwidth
-3dB: 2.94 kHz -20 dB:  9.81 kHz -40dB: 14.77 kHz -60 dB: 19.33 kHz
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Applicant: Motorola Solutions Inc.

WAL o= Be= F@paw

FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 66 Frequency = 823.9875 MHz

Date: Wed, Mar 18, 2015

Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

Center

B823.987500MHz
20

3o
a0

so:

FCC Limit

Emission Mask D

s
70~

a0

mwﬁmwwﬁm LHMW MWMWM

-100
*Res BW 100 Hz

Occupied Bandwidth: 7.856 kHz

Bandwicdth

-3dB:  1.75 kHz -20 dB:

mc
*VBW 1 kHz Span 200 kHz

7.99 kHz -40dB: 13.71 kHz -G0dB:  17.66 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 67 Frequency =853.9875 MHz

Date: Mon, Apr 6. 2015
Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

FCC Limit
Emission Mask H

Center

B853.987500MHz
20

3o

a0

so:

WAL o= Be= F@paw

0
o
oo
goé !

08 e R e e R T R e S R R e R ek e it
100 80 -G -40 20 a 20 40 &0 a0 100

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: &.047 kHz

Bandwidth
-3dB: 2.89 kHz -20dB:  9.12 kHz -40dB: 14.45 kHz -60dB:  19.21 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

WAL o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 68 Frequency = 868.8875 MHz

Date: Wed, Mar 18, 2015
Occupied Bandwidth Digital TDMA (12.5 kHz) sK10F1W

FCC Limit

Center Emission Mask D

BEGB.887500MHz
20

3o
a0

so:

s

70

WMHMWWM é m 'WMWWW

106 100
*Res BW 100 Hz *VBW 1 kHz Span 200 kHz

Occupied Bandwidth: 7.887 kHz

Bandwicdth
-3dB:  3.02 kHz -20 dB: 9.07 kHz -40dB: 13.54 kHz -G0dB:  18.39 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Digital Modulation (20 kHz Channelization, Analog Voice with encryption):
Emission Designator 20KOF1E

In this case, the maximum modulating frequency is 6 kHz with a 4 kHz deviation.
BW = 2(M+D) = 2*(6 kHz + 4 kHz) = 20 kHz == 20KO

F1E portion of the designator indicates digital voice.

Therefore, the entire designator for 20 kHz channelization analog voice is 20KOF1E.

Exhibit 6E- 69 Frequency =161.7 MHz

Date: Tue, Mar 10, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

% | FCC Limit
1c—§ Center { ‘ Emission Mask B
: I 161.700000MHz |
a 20 f 1
" - ] |
1 30{ | ( .Z
: 49% | :: | ;i |
1 & i Il
a s0- H
a : f '
oo il
?Dé .,; : |I ‘ I|
- k) it
: TR | [ ST e
S w—— L MW o
i d e
'H]D:“.....||||||||||||||||||||||||||||||||||| LS LR R R AR 0 A S SR R v SRR R R L B b AL R SR R |
100 -80 -50 -40 -20 o 20 40 80 2o 100
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 11.867 kHz

Bandwidth
-3dB:  2.74 kHz -20dB:  12.86 kHz -40dB: 25.75 kHz -G0dB:  31.11 kHz

The data above is presented for rule part 47CFR 74.462(c).
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

FER o= WO= Fuaw

IC: 109U-89FT7061

Exhibit 6E- 70 Frequency =450.03125 MHz

Date: Wed, Jun 3, 2015

Occoupied Bandwidth Analog Woice Encyption {20 kHz) 20KOFTE

O
z | FCC Limit

I Canter Emission Mask B

- fith 1

% 450.031250MHz F
20— 11 \

4 L "

0 ey e i . . . ke
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 12,068 kHz

Bandwidth
-3 dBE 002 kHz -20 dB: 14,96 kHz -40 dB:  24.85 kHz <50 dB: 34,67 kHz

The data above is presented for rule part 47CFR 74.462(c).
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 71 Frequency = 806.0125 MHz

Date: Thu, Mar 19, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

o
5 FCC Limit

center } 1l Emissicn Mask B

806.012500MHz |"I |l

] |
30{ | 4 II|

a0

S0 | |
= i |

ao— | [r |i\] ‘\aﬁl_

. { / IKW h

ac:é .*'Ia wl' ; it
o o
O N

Occupied Bandwidth: 12.000 kHz

Bandwidth
-3dB:  4.40 kHz -20dB:  13.48 kHz -40dB: 27.22 kHz -G0dB:  29.99 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 72 Frequency = 806.0125 MHz

Date: Thu, Mar 19, 2015
Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

FCC Limit

Emission Mask G

Center
806.012500MHz

20~

3o

a0

s0-
&o—

70

. W\
: " W‘
::WMWW’” #’ﬂ“m” WMWWW’W%

*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 12.009 kHz

Bandwidth
-3dB:  4.45 kHz -20dB:  13.30 kHz -40dB: 25.81 kHz -G0dB:  31.78 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 73 Frequency = 823.9875 MHz

Date: Thu, Mar 19, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

FCC Limit
center Ii. Emission Mask B

:  B23,987500MHz Pl
20— {'1 |

. IaR

0= ol |'

B I

5%

|
7o i
I

X FraAw

A

L
106 { i i Tt r
=100 A0 -20 a 20 40

*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 12.021 kHz

Bandwidth
-3 dB: 1.84 kHz -20 dB:  13.40 kHz -40dB: 25.39 kHz -G0dB:  31.70 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MO o= Be= F@paw

IC: 109U-89FT7061

Exhibit 6E- 74 Frequency = 823.9875 MHz

Date: Thu, Mar 19, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

FCC Limit
center Emission Mask G

823.987500MHz
20

3o

a0

s0-
&o—

70

- H W
QE»WWWWWW M

1907, : G e e S Iy oo e e R
=100 -40 20 I'J 20 40 &0 a0 100

*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Ww,

Occupied Bandwidth: 12.060 kHz

Bandwidth
-3dB:  3.83 kHz -20dB:  13.93 kHz -40dB: 25.43 kHz -G0dB: 33.84 kHz
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Applicant: Motorola Solutions Inc.

MO o= Be= F@paw

FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6E- 75 Frequency = 868.8875 MHz

Date: Thu, Mar 19, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20K0OF1E

: FCC Limit
‘°§ Center \! I Emission Mask B
I 868.887500MHz Iy
20° -y
% T 1
1 IR
[ |
405 o =
2 N"1J I\
p———— i '

. ¢=J [J '\

S f

70 i

: f ﬂ W \
) |

e o1 I
AT— et g
o " ! 4 !

oo— il i A (B |
I ity Pt
5 e

D00 T O [ i
100 80 &0 -40 -20 a 20 40 &0 80 100
*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 12.045 kHz

Bandwidth
-3 dB: 3.43 kHz -20dB: 13.39 kHz -40 dB:  26.09 kHz -G0dB:  28.59 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

MR o= Me= F@pa=

IC: 109U-89FT7061

Exhibit 6E- 76 Frequency =868.8875 MHz

Date: Thu, Mar 19, 2015

Occupied Bandwidth Analog Voice Encyption (20 kHz) 20KOF1E

FCC Limit
Center Emission Mask G

B68.887500MHz
20

a0

a0-

s0-
G-

70

h!

J

WWWWW fwmmmmw

o0 0 B E Vo o Yoo
*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

Occupied Bandwidth: 11.694 kHz

Bandwidth
-3dB: 2.80 kHz -20dB:  12.43 kHz -40dB: 25.35 kHz -G0dB: 29.59 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

IC: 109U-89FT7061

Occupied Bandwidth Data Analog Voice 20Khz: 16KOF3E (Part 22)

MO o= Be= F@paw

Exhibit 6E- 77 Frequency = 158.55 MHz

Date: Mon, Apr 27, 2015

TX Occupied BandWidth (Part 22)

o
5 | FCC Limit

'°§ Center | |
158.550000 MHz
I, 26 dB Limit Line

B

106 fan T i e B e Vi
100 -80 -50 -40 20 o 20 4
*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 10.674 kHz

Bandwidth
-3dB:  6.73 kHz -20dB: 15.21 kHz -40dB: 21.69 kHz -G0dB: 27.71 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061

IC: 109U-89FT7061

Occupied Bandwidth Data Analog Voice 20Khz: 16KOF3E (Part 22)

MO o= Be= F@paw

Exhibit 6E- 78 Frequency = 459.125 MHz

Date: Thu, Mar 12, 2015

TX Occupied BandWidth (Part 22)

FCC Limit

Center : l
459125000 MHz ||
A | 26 dB Limit Line

30- | ‘

20~

a0-

|I
: 'I‘ |
s0- |
[l

B

nﬂ' "

1007 40
100

"
-20 I'J I-!El ICIC

*Res BW 300 Hz *WBW 3 kHz Span 200 kHz

Occupied Bandwidth: 10.703 kHz

Bandwidth
-3dB:  6.77 kHz -20dB:  15.18 kHz -40dB: 21.76 kHz -G0dB: 27.65 kHz
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Applicant: Motorola Solutions Inc.

Occupied Bandwidth Data

FCC ID: AZ489FT7061
IC: 109U-89FT7061

Analog Voice 20Khz: 16KOF3E (Part 80.211(f))

Exhibit 6E- 79 Frequency = 158.55 MHz

Date: Mon, Mar @, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16KOF3E

Center

158.550000 MHz
20

se;

a0

s0-

MR S= W= Fpaw

i
70~
a0—

a0=

" FCC Limit
| " Emission Mask B

gL e R e e e ity U il E SRR

-100 -80
*Res BW 300 Hz

Occupied Bandwidth: 15.065 kHz

Bandwidth
-3 dB:

6.65 kHz -20 dB:

17.38 kHz

-20 o ey e
*VBW 3 kHz Span 200 kHz

ICIC

-40dB: 23.98 kHz -G0dB:  30.71 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Occupied Bandwidth Data  Analog Voice 20Khz: 16KOF3E (Part 80.211(c))

Exhibit 6E- 80 Frequency = 158.55 MHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Occupied Bandwidth Data Analog Voice 20Khz: 16KOF3E (Part 80.211(f))

Exhibit 6E- 81 Frequency =467.775 MHz

Date: Wed, May 13, 2015

Occupied Bandwidth Analog Voice (25 kHz) 16K0F3E

| FCC Limit
10? Center ' F Emission Mask B
: 467 775000MHz | ‘
a 207 11 | 1
k fx Tl | |‘ | SN
| 30~ | i
: : | (i
8 405 ‘ |i| | I:
4 50~ 1 | I |
2 I
1 : | ‘ i i '
||| Y| |

T%wMWWWWMM '&WMWW”"IWF Wi

-100 -804 -8 -40 -20 a 20 40 B 20 1.0

*Res BW 300 Hz *VBW 3 kHz Span 200 kHz

(=1

Occupied Bandwidth: 15.053 kHz
Bandwidth
-3dB;  6.63 kHz -20dB:  17.30 kHz -40dE: 23,98 kHz -&0 dB:  30.74 kHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Occupied Bandwidth Data  Analog Voice 20Khz: 16KOF3E (Part 80.211(c))

Exhibit 6E- 82 Frequency = 467.775 MHz
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

Exhibit 6F

Transmit Radiated Spurious Emissions

Equipment under test: H91TGD9PW7AN S/N: KTO0O0006A01MK410M8
H91TGD9PW7AN S/N: KTOO0006A01MKA4KAL12JT

Measurement Criteria: Compliance Testing
Radiated Emissions

EMC Measurement Lab: Motorola Solutions, Inc. Malaysia Sdn Bhd (455657-H)
Plot 2, Bayan Lepas Technoplex Industrial Park,
Mukim 12 SWD 11900 Bayan Lepas Penang, Malaysia

Results Summary: EUT meets the test requirements

Test Configurations: Radiated Spurious Emissions Transmit Frequencies:
136.0125 MHz, 138.0125 MHz, 158.55 MHz, 161.7 MHz, 173.3875 MHz, 380.0125 MHz, 406.2
MHz, 450.025 MHz, 459.125 MHz, 467.775 MHz, 469.9875 MHz, 482.0125 MHz,

511.9875 MHz, 519.9875 MHz, 764.0125 MHz, 768.0125 MHz, 769.0875 MHz, 804.9125 MHz,
805.9875 MHz, 806.0125 MHz, 814.9875 MHz, 823.9875 MHz, 851.0125 MHz, 860.0125 MHz,
and 868.8875 MHz at 12.5 kHz high power Digital APCO P25 Phase 1 FDMA and Phase 2
TDMA.

Radiated Spurious Emissions Transmit Frequencies:

138.0125 MHz, 158.55 MHz, 161.7 MHz, 173.3875 MHz, 406.2 MHz, 450.025 MHz, 467.775
MHz, 469.9875 MHz, and 511.9875 MHz at 12.5 kHz low power Digital APCO P25 Phase 1
FDMA and Phase 2 TDMA.

Radiated Spurious Emissions Transmit Frequencies:

136.0125 MHz, 138.0125 MHz, 158.55 MHz, 161.7 MHz, 173.3875 MHz, 380.0125 MHz, 406.2
MHz, 450.025 MHz, 459.125 MHz, 469.9875 MHz, 511.9875 MHz, 519.9875 MHz, 806.0125
MHz, 814.9875 MHz, 823.9875 MHz, 851.0125 MHz, 860.0125 MHz, and 868.8875 MHz at 25
kHz high power analog FM.

Radiated Spurious Emissions Transmit Frequencies:
158.55 MHz, 161.7 MHz, 459.125 MHz, 467.775 MHz, 482.0125 MHz, and 511.9875 MHz at 20
kHz high power analog FM.
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 e
136.0125 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipcle (dBm) Pwr Into Ideal Dipole (dBm)
2720250 -20 ik ™
408.0375 -20 i =
544 0500 -20 e g
680.0625 -20 = *
8160750 -20 o =
952 0875 -20 e b
1088.1000 -20 ™ ”
12241125 -20 it "
13601250 -20 i =
RADIATED SPURIOUS EMISSIONS W Horizontal Measured
= 0 Emission Equiv Pwr
@ -20 - - i i -— -— — -— — Into |deal Dipole
S 40 (cBm)
@ . .
g 60 Not Applicable for FCC review BVertical Measured
p -80 4 Emission Equiv Pwr
o Into Ideal Dipole
@ -100 T T T T T T T T (dBm)
S o 0 o w o wn o w o
£ e 2 2 5 a 2] 3 5 °
W P b o @ o P = p & = FCC Failing
3 8 2 2 3 o 2 8 2 Limit
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.

Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014
FCC Registration: 772092 Industry Canada: 109AK

Remarks:** Indicates the spurious emission could not be detected due to noise limitations or ambients.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

= —— Temp(Deg]:’__zz.a‘. Hurm(f’/uRH): 69.0
Remarks: [ Passed Restilts [ ‘Marginal Results Il Failed Results

Exhibit 6F- 1
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM -
02257-FCCIC-00020 Balfery: NNTN/0345
138.0125 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Fregquency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
276.0250 -20 " i
414 0375 -20 " e
552 0500 -20 i i
690.0625 20 = e
828 0750 20 * ™
966.0875 -20 ™ -
1104.1000 -20 g >
1242 1125 20 " >
1380 1250 -20 g “
RADIATED SPURIOUS EMISSIONS m Horizontal Measured
3 0 Emission Equiv Pwr
@ =20 - — — - - - _ = - — Into Ideal Dipole
T (dBm})
3 -40
> .60 I I oVertical Measured
& 80 Not Applicable for FCC review o U
s -80 - into Ideal Dipole
%  -100 T T T T " : : : (dBm)
R 8 = =1 g 8 o o (=] o N
] = b 2 5 i Z g &
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

I _ Tem;:(Deg]_: _22_.:!. Hum(%RH): 69.0
Remarks: { Passed Results [ Marginal Results: i Failed Resuilts

Exhibit 6F- 2
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 i
138.0125 MHz 12.5 kHz 1 Watt(s)/Low Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
276.0250 -20 = b
414.0375 20 = -
552.0500 -20 - =
690.0625 -20 “ *
828.0750 -20 - "
966.0875 -20 et =
1104.1000 -20 b 2
12421125 20 £ o
1380.1250 -20 i =
RADIATED SPURIOUS EMISSIONS mHorizontal Measured
T 0 Emission Equiv Pwr
o -20 — — - - - — - —-— - Into Ideal Dipole
T (dBm)
= -40
> 60 4 1 1 oVertical Measured
s 60 Not Applicable for FCC review ot
£ -80 - Into Ideal Dipole
‘w  -100 T T T . T ; : T (dBm)
2 8 2 a8 2 2 ]
E g 3 S % g ] 2 S = - FCC Failing
L 0 W @0 o = - ] o ~ Limit
& g 2 8 5 e & 2 5
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

_ Temp(Deg]_: _22:@ Hum(%RH): 69.0
Remarks: { Passed Resulis [ Marginal Results: i Failed Results

Exhibit 6F- 3
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Applicant: Motorola Solutions Inc.

FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 EattonnNINZQLE
158.55 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
317.1000 -20 - -
4756500 =20 ki A
6342000 -20 L i
7927500 -20 = L
951.3000 -20 s e
1108.8500 -20 - =
1268.4000 -20 > -
1426 9500 -20 b ad
1585.5000 20 by e
RADIATED SPURIOUS EMISSIONS m Horizontal Measured
E 0 Ernission Equiv Pwr
% -20 4 — — — — — — — — - Into ideal Dipole
% -40 (dBm)
§ -60 1 oVertical Measured
= -80 Emission Equiv Pwr
o Into Ideal Dipole
@ -100 T T (dBm)
o 2 8 8 2 2 8 8 2 2
E E 2 3 g S s g g 5
e & b & < a P = o e - FCC Failing
3 3 2 8 3 o 3 8 Id Limit
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil

FCC Registration: 772092

Industry Canada: 109AK

December 21, 2014

Remarks:™ Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Remarks:

Temp(Deg): 22.4 Hum(%RH): 69.0

[

Passed Resulis

l

Exhibit 6F- 4
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 Haftery NITRoAR
158.55 MHz 12.5 kHz 1 Watt(s)/Low Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
317.1000 -20 " -
475 6500 20 " ™
634.2000 -20 " e
792.7500 -20 i =
951.3000 -20 b o]
1109.8500 -20 e =
1268.4000 -20 = =
1426.9500 -20 - “
15855000 -20 ” ™
0 RADIATED SPURIOUS EMISSIONS m Erizoital Measiined
3 Ermission Equiv Pwr
E -20 4 -— -— -— -— - - - - — Into Ideal Dipole
= 40 | {dBm)
g 601 @ Vertical Measured
= 80 Emission Equiv Pwr
k] Info Ideal Dipole
ﬂ -100 T T T T T T T T (dBmj
= E € 8 o “ By = = o =FCC Failing
3 3 2 8 2 & 3 2 2 Limit
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™ Indicates the spuricus emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

_ i Temp{Deg): 22.4 Hum(%RH): 69.0
Remarks: [ Passed Results [ Marginal Results: il Failed Results

Exhibit 6F- 5
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 Batteor NHTNTOAR
161.7 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
3234000 -20 = r
4851000 -20 = =
646.8000 -20 *E i
808.5000 -20 a i
970.2000 -20 s ”
1131.8000 -20 i g
1283.6000 -20 = -
1455.3000 -20 - =
1617.0000 -20 * =
RADIATED SPURIOUS EMISSIONS mHorizontal Measured
:c_“ 0 Emission Equiv Pwr
oM -20 — — — — — — - — - Into Ideal Dipole
B (dBm)
3 -40
2 60 avertical Measured
- Emiission Equiv Pwr
£ -80 4 Into Ideal Dipole
‘w =100 T T T T T T T (dBm)
2 g 2 =] 8 2 = g 2 8
E E g_ § 2 =1 = 2 = = =FCC Failing
w o3 o o o =3 - o5 o ~ Limit
8 B 2 2 = ot a 2 s
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.4 Hum(%RH): 69.0
Failed Results.

Remarks: I Passed Results [ ‘Marginal |
Exhibit 6F- 6
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 Eattery:NNTHI084E
161.7 MHz 12.5 kHz 1 Watt(s)/Low Power S/N: KTO00006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
323.4000 -20 [ -
485.1000 -20 b =
646.8000 -20 ks i
808.5000 -20 L e
9702000 -20 - b
1131.5000 -20 ™ -
1293.6000 -20 e =
1455 3000 -20 = -
1617.0000 -20 b o
RADIATED SPURIOUS EMISSIONS mHorizontal Measured
‘g 0 Emission Equiv Pwr
o 220 — - — — - — -— =" - Into Ideal Dipole
= (dBm)
= -40
2 -60 - @Vertical Measured
- Emission Equiv Pwr
5 -80 into Ideal Dipole
‘w  -100 T T T T T T T T (aBm)
h =3 =] L=3 o (=1 o =3 o =3
E S s g ] g S g g 2 - FCC Faiiing
on o 0 o o =} - ] w 2 Limit
B b 2 2 5 2 8 2 s
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motarola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:"" Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

_ Temp(Deg): 22.4 Hum(%RH): 69.0
Remarks: [ Passed Resulls [ Marginal Results [ Failed Results |

Exhibit 6F- 7
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTAELE

MODEL #: APX8000 Digital C4FM
Battery: NNTN7034B
02257-FCCIC-00020 Y
173.3875 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz} Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
346.7750 -20 - -
520.1625 -20 - -
693 5500 -20 = =y
866.9375 -20 o “
10403250 -20 b =
1213.7125 -20 - bk
1387 1000 -20 * -
1560.4875 -20 - -
1733.8750 -20 - -
_ 5 RADIATED SPURIOUS EMISSIONS & Horizontal Measured
£ Emission Equiv Pwr
E =20 - - - - — — - — —-— Into Ideal Dipole
E -40 (dBmj)
E -60 aVertical Measured
= 80 Emission Equiv Pwr
° Into Ideal Dipole
[ -100 T T T T T T T T (dBm)
o) o w o w (=] w o w =2
£ 4 o 2 & a 2 S & =
s @ S - b4 p G : S 5 = FCC Falling
3 2 2 2 3 & 3 B i Limit
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 21, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

_ _ Temp(Deg):_22_.4_Hum(%RH): 69.0
Remarks: [ Passed Results [ 'Marginal Resuits: il Failed Results

Exhibit 6F- 8
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Applicant: Motorola Solutions Inc.

FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000 Digital C4FM .
02257-FCCIC-00020 i Lk
173.3875 MHz 12.5 kHz 1 Watt(s)/Low Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
346.7750 -20 o o
520.1625 -20 = =
693 5500 -20 - =
866.9375 -20 ” -
1040.3250 -20 = =
12137125 =20 Lo e
1387.1000 220 L =
1560 4875 -20 L o
1733.8750 -20 o s
RADIATED SPURIOUS EMISSIONS & Horizontal Measuisd
s 0 Emission Equiv Pwr
@ 220 - T _ = o o — - -— Into Ideal Dipole
= 40 (dBm)
E -60 aVertical Measured
& .80 - Emission Equiv Pwr
o Into Ideal Dipole
@ -100 T T T T (dBm)
w = w0 = w =1 w = w o
E o b 2 & & = e § =
i 3 = e e i P P ! s ~FCC Failing
= P 2 2 2 & 3 8 hd Limit
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil

FCC Registration: 772092

Industry Canada: 109AK

December 21, 2014

Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Remarks:

Temp(Deg): 22.4 Hum(%RH): 69.0

[

Passed Results

|

1

Failed Results

Exhibit 6F- 9
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

IO A AEREON Battery: NNTN70348

02257-FCCIC-00020 Phase Il
136.0125 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into ldeal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
2720250 -20 " b
408.0375 20 b it
544 0500 -20 = s
680.0625 20 g ]
8160750 -20 i =
952 0875 -20 - =
1088.1000 20 - e
1224.1125 -20 " e
1360.1250 20 b it
RADIATED SPURIOUS EMISSIONS W Horizontal Measured
E 0 Emission Equiv Pwr
E -20 4 - -— -— -— — — — — — Into Ic_leal Dipole
%7.- 40 1 (dBm)
g . .
5 60 Not Applicable for FCC review @ Vertical Measured
P 80 Emission Equiv Pwr
o Into Ideal Dipole
@ <100 T T T T T T T T (dBm)
£ 2 8 g 2 2 8 38 2 2
IS 4 8 2 8 = 2 B 5 =
= o = 5 o = o ~ = 43 =FCC Failing
3 3 2 8 2 5 = 8 2 Limit
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 28, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™ Indicates the spurious emission could not be detected due to noise limitations or ambients.
"Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

) Temp(Deg): 22.4 Hum(%RH): 69.0
Remarks: [ Passed Resuits | 'Marginal Results I Failed Results

Exhibit 6F- 10
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Applicant: Motorola Solutions Inc.

FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000

Battery: NNTN7034B

02257-FCCIC-00020 Phase ll
138.0125 MHz 12.5 kHz 6.6 Watt(s)/Max Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)

276.0250 -20 - -

414.0375 -20 - e

552.0500 -20 = =

690.0625 -20 i i

828 0750 -20 a *

966.0875 -20 okt e

1104.1000 -20 xa =

1242.1125 -20 e =

1380.1250 -20 -

RADIATED SPURIOUS EMISSIONS mHorizontal Measured
g 0 Emission Equiv Pwr
o -20 — - - - — —-— - —-— - Into Ideal Dipole
T (dBm)
] 40
> &0 : . Vertical Measured
3 0 Not Applicable for FCC review " Enmission EQuN Pt
g -80 + info Ideal Dipole
‘w -100 T T T T T T . (dBm)
2 ] 2 =] 8 8 2 2 8 8
£ g 5] =] 2 g =3 =1 = =] - FCC Failing
W o @ < & s < n o = Limit
= S 2 2 5 2 2 E )
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil

FCC Registration: 772092

Industry Canada: 109AK

December 28, 2014

Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Remarks:

Temp(Deg): 22.4 Hum({%RH): 69.0

I

Passed Resuits

[ _Marginal Results

1

‘Failed Results |

Exhibit 6F- 11
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

oo Battery: NNTN7034B

02257-FCCIC-00020 Phase I
138.0125 MHz 12.5 kHz 1.0 Watt(s)/Low Power S/N: KTO00006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole {dBm)
276.0250 -20 el a*
414 0375 -20 x L
552.0500 -20 b iy
590.0625 -20 i o
828.0750 -20 > e
966.0875 -20 ] *®
1104.1000 -20 i =
12421125 -20 - b
1380.1250 -20 e b

RADIATED SPURIOUS EMISSIONS

B Honizontal Measured
'E‘ 0 Emission Equiv Pwr
m -20 4 _— — - - — — - = i Into Ideal Dipole
= {dBm)
= -40 4
> ] 1 1 aVertical Measured
-60
3 Not Applicable for FCC review st
5 -80 Into Ideal Dipole
w  -100 . . . . : r . - (dBm)
2 = 8 g 8 8 g 8 8 g
E g 8 2 2 & 2 S 3 g - FCC Failing
e o i @ «© S - o i ~ Limit
o w = =1 e ™ =23 oy -
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil January 13, 2015

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

y ] Temp(Deg): 22.4 Hum(%RH): £9.0
Results [ _Failed Results

Exhibit 6F- 12
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

WOREL 9. ARjment Battery: NNTN7034B

02257-FCCIC-00020 Phase Il
158.55 MHz 12.5 kHz 6.6 Watt{s)/Max Power S/N: KT000006A01MK410M38
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
317.1000 -20 = Lt
475.6500 -20 = s
634.2000 -20 - -
792 7500 -20 = .
951.3000 -20 - "
1109.8500 -20 = 2
1268.4000 -20 L e
1426.9500 -20 = "
1585.5000 -20 = o
. RADIATED SPURIOUS EMISSIONS W Horizaiital Meastred
T Ermnission Equiv Pwr
g -20 -— -— -— - - - - - - Into Ir_jear Dipole
E 40 - (dBm)
E -60 1 O'Vertical Measured
p 80 | Emission Equiv Pwr
8 into Ideal Dipole
2 100 . ; . . ; T T T {dBm)
w o W o wr =] W o wy o
E = o 2 o & & s 5 i
o @ 5 - o 2 5 = 2 ] - FCC Falling
3 b 2 2 2 & B 2 2 Limit
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 28, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

] _ Temp(Deg)_: _22.4_Hum(%RH): 69.0
Remarks: | Passed Results [ Marginal Results [ Failed Results
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000
Battery: NNTN7034B

02257-FCCIC-00020 Phase Il
158.55 MHz 12.5 kHz 1.0 Watt(s)/Low Power S/N: KT0O00006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
317.1000 -20 L o
475.6500 -20 e e
534.2000 -20 * “
792.7500 -20 " =
951.3000 -20 " %
1109.8500 -20 ki el
1268.4000 -20 s il
1426.9500 -20 > o
1585.5000 -20 > b
RADIATED SPURIOUS EMISSIONS w Horizontal Measured
5] 0 Emission Equiv Pwr
o .20 - — — -— — — — —_— — Into ldeal Dipole
2 40 | (dBm)
E =
ﬂ -60 BVertical Measured
= -80 - Emission Equiv Pwr
K= Inta Ideal Dipole
@ -100 T T T T T T T T (dBm)
o =1 W = w (=] el = w =
£ S o 2 = & o = 5 4
s @ b = o P = R ; 2 = FCC Failing
= ~ @ @ e - o w “ Limjt
” w @ @ 2 o 2 e =
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil January 13, 2015

FCC Registration: 772092 Industry Canada: 109AK
Remarks:"" Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

—— : Temp(Deq]: 22.4 Hum({%RH): 9.0
Remarks: [ Passed Results [ Marginal Resuits I Failed Results
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) FORTABLE

HMOUEL Arendl Battery: NNTN7034B

02257-FCCIC-00020 Phase Il
161.7 MHz 12.5 kHz 6.6 Watt(s)/Max Power SIN: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
323.4000 -20 = 2
485.1000 20 - -
646.8000 -20 - =
808 5000 -20 s -
970.2000 -20 i o
1131.9000 -20 = s
1293.6000 20 = b
1455.3000 -20 = »
1617 0000 20 - >
RADIATED SPURIOUS EMISSIONS mHorzontal Measured
T 0 Emission Equiv Pwr
m -20 —-— — — — — —-— - — - Into Ideal Dipole
T {dBm)
3
2 60 4 oVertical Measured
pua Emission Equiv Pwr
g -80 4 into Ideal Dipole
w -100 T ; T : . : " . (dBm)
2 8 8 3 1 3 8 8 8 2 -
£ g g ] 8 8 g 8 8 ] =FOG Faling
] w o o = - o o ~ Limit
B E 2 2 5 2 & 2 =
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil December 28, 2014

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™ Indicates the spurious emission could not be detected due to noise limitations or ambients.
“Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

_ _ Temp(Deg]:22.4 Hurr_l(%RH): 69.0
Remarks: [ Passed Results f Marginal Results. 1 Failed Results. ]
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT7061
IC: 109U-89FT7061

TRANSMITTER RADIATED SPURIOUS EMISSIONS: APX8000 ALL BAND (7/800, VHF, UHF) PORTABLE

MODEL #: APX8000
Battery: NNTN7034B

02257-FCCIC-00020 Phase Il
161.7 MHz 12.5 kHz 1.0 Watt(s)/Low Power S/N: KT000006A01MK410M8
Frequency FCC Failing Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Limit Equiv Pwr Into Ideal Dipole (dBm) Pwr Into Ideal Dipole (dBm)
323.4000 -20 L o
485.1000 -20 = i
646.8000 -20 > i
808.5000 -20 - e
970.2000 -20 " e
1131:9000 -20 i ol
1293.6000 -20 = il
1455.3000 -20 > **
1617.0000 -20 > b
RADIATED SPURIOUS EMISSIONS W Horizorital Measured
E‘ 0 Emission Equiv Pwr
[a) -20 —_— — — — — — — _— — Inte Ideal Dipole
= {dBm)
= -40
2 80 oVertical Measured
et Emission Equiv Pwr
g -80 1 Into Ideal Dipole
w  -100 r ‘ r T T ‘ T r (dBm)
2 8 3 8 2 8 g S 8 2
£ =] S =] 2 = =] 2 =] S =FCC Failing
w o w0 < o o - @ o ~ Limit
o «© = (= ~ © o w3 -
Frequency (MHz)
The data presented here was taken using the substitution method as found in the TIA/EIA-603 document.
Motorola Penang EMC Lab - Test Performed by: Azil January 13, 2015

FCC Registration: 772092 Industry Canada: 109AK
Remarks:™ Indicates the spurious emission could not be detected due to noise limitations or ambients.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ). emissions attenuated more than 20 dB below the permissible limit are not reported

— = Temp(Deg): 22.4_Hurn_(%RH): 69.0
Remarks: [ Passed Results [ Marginal Results [ Failed Results
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